
1 

P A R T S   L I S T  

Item Qty Description Item Qty Description 

A 2 Vertical Pole F 8 5/16” Hex Nut 

B 2 Brace G 8 5/16” Lock Washer 

C 2 Ballast H 2 Leveling Pad 

D 4 3/8” X 1” Hex Bolt I 8 5/16” X 2 1/2” Hex Bolt 

E 4 3/8” Lock Washer J 2 Center Net Hold Down 

 Inspect all contents prior to installation. Report any missing parts to dealer immediately. 
 Read all instructions before proceeding. 

—— Instruction Manual —— 

PK10P 
Pair of Portable Pickleball Systems 

Date: 09/01/2021   Rev:  1           N.J.C.                 File: \pk10pinst                                                                                      Ref#: 960903 

1. Use the 3/8” X 1” Hex Bolts (D) and 3/8” 
 Lock Washers (E) to attach Brace (B) to 
 Ballast (C). See illustration. 
 
2. Use the 5/16” X 2 1/2” Hex Bolts (I), 5/16” 
 Lock Washers (G) and 5/16” Hex Nuts (F) to 
 attach Vertical Pole (A) to Brace (B). See 
 illustration. 
 
3. Run the top net rope through the slots on top 
 of Vertical Pole (A) and secure them in the top 
 net tie cleat. Tie the bottom net rope around 
 the bottom rope net tie loop. 
 
4. Adjust Leveling Pad (H) as needed to achieve 
 desired net height. Official pickleball net 
 height is 36" measured adjacent to the Vertical 
 Poles (A) and 34" at the nets center point. 
 
5. Clip Center Net Hold Down (J) to the bottom 
 center of pickleball net and adjust until the 
 center measures 34". (Not Shown) 
 
 
 


